



Test Report

PROFESSIONAL METAL CO., LTD.
1F, NO.789, SEC.4, PATE RD., TAIPEI, TAIWAN

Report No. : CE/2005/43094
Date : 2005/04/22
Page : 1 of 3

The following merchandise was (were) submitted and identified by the client as :

Type of Product	:	ZINC ALLOY FOR DIECASTING
Style / Item No	:	ZADC #3
Sample Received	:	2005/04/15
Testing Date	:	2005/04/15 TO 2005/04/22

Conclusion

The test results of Pb, Cd, Hg, Cr+6 for the submitted sample which is comply with the requirements of RoHS (2002/95/EC).


 Daniel Yen, M.R. Operation Manager
 Signed for and on behalf of
 SGS TAIWAN LTD.

★ Sample to be returned as requested ★

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係根據本公司訂定之通用服務條件所製成。請注意此報告列印於背面。將本公司之服務、免責、索賠權等列明於背面。此報告之結果非對所檢之樣品負責。本報告系屬本公司商標註冊，不可部份複製。

W 1752153



Test Report

PROFESSIONAL METAL CO., LTD.
1F, NO.789, SEC.4, PATE RD., TAIPEI, TAIWAN

Report No. : CE/2005/43094
Date : 2005/04/22
Page : 2 of 3

Test Result

PART NAME NO.1

SILVER COLORED METAL (PLEASE REFER TO THE PHOTO ATTACHED)

PASS

Test Item (s):	Unit	Method	MDL	Result	Limit of ROHS
				No.1	
Chromium VI (Cr+6)	ppm	UV-VIS after reference to US EPA 3060A	2	N.D	1000
Cadmium (Cd)	ppm	ICP-AES after reference to EN 1122, method B:2001 or other acid digestion.	2	N.D	100
Mercury (Hg)	ppm	ICP-AES after reference to US EPA 3052 or other acid digestion.	2	N.D	1000
Lead (Pb)	ppm	ICP-AES after reference to US EPA 3050B or other acid digestion.	2	10.5	1000

- NOTE: (1) N.D. = Not detected (<MDL)
 (2) ppm = mg/kg
 (3) MDL = Method Detection Limit

This Test Report is issued by the Company subject to its General Conditions of Service printed hereover. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是遵照本公司訂定之通用服務條件所製成。請注意此報告所列印於背面。對本公司之資料，免費，實時提供明確說明之。此報告結果並非另有說明達到檢驗之儀器負責。本報告未經本公司蓋章許可，不可部份複製。

1761196